Bill) Tos Ship To: 2 Order Date:01/23/2L CERTIFIED MATERIAL TEST REPORT

FERRE BARNIEDO, S DE CV FERRE BARNI. ., SA DE CV PO No:012006 | HABARRAT

AV. REVOLUCION KO. 81 C/O TEF FORWARDING AGENCY, IKMill Order No:3082459 . 300 | dSRTc;E g

COLOYIA SAN CRISTOBAL UNITEC INDUSTRIAL PARK Load No:1007180 CHAPARRAL .3 S

ECATEPEC DE MORELO Bt LEREDC X Manifest No:1727171 W o

55000 MK, 78045 us (972) 792-8241
SIZE GRADE LENGTH PRODUCT

R — 4 36 X 1704 / %920 X 253 992/572-50 35 PT / 10.668 M WP BEAMS

ASTH A6-02, R992-02, A51Z-01

REAT NO: 30209220 CHEMICAL AZNALYSIS 7 7 f 2
» Mn P i i

5i Cu Ni (& 4 Mo Sa Vv Al HNb CE

W W

08 - X.200 007 .03 .24 = | =10 .07 .014 .01z .002 .00z .018 .35
: PHYSTICAI. PROPERTIES
Yield Strength Tensile Strength Specimen Avea Elongation Bend Test RCA
KSI MPa KSI MPa Sq In Sg cm ® Gage Length Dia. Result $
52.9 364.7 72.6 5G0.6 1.585 1623 23.5 8 In 200 mm
3.1 366.1 127 5012 1.613 40 4% 24.1 8 In 200 mm
Remarks )
Material meets requirements of ASTM R99Z ﬁ. ‘vg“‘ *t_i :
T T

AP A 10-0 0

All manufacturing procesgﬁ of t'ni% %Sd&g) including electric arc melting and contimuous casting, cccurred in the U.S.A.
E ad . B

CHTR complies with DIR b4 3

"1 hereby certify that the contents of this Teport ere correct and accurzte. BAll tests and operations performed by this,

material manufacturer or its sub-contractors, when applicable, are in compliance with the reguirements of the material
specifications and applicable purchaser designated reguirements.”

_Eigned, L e e e Date:Jan. 23, 2006 __ Signed: Date:

Tom L. Harrington: Quality JA3surance Manager Notary Public (ii applicable)
Yage: e - i e
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